T UIGHT GROUND ENGAGING TRACTOR MODEL 3583-1200

L1 UNNUMBERED
. !TEME’:RE INTERCHANGEABLE 1
I WITH OFPOSITE SIDE

17 18 16

Hed. ltem 35
Page18

w

, w5 2

Rei. iterm 39 Pge18 1§

| ‘ 33 Page 18 Ay é—“’

| Y g e
e 42
' 2 ¢

S1ldvd divd3y

w/

LUGHT GROUND ENGAGING TRACTOR MODEL 3583-1 200
l
; ALWAYS GIVE THE FOLLOWING INFORMATION WHEN ORDERING REPAIR PARTS:

1.The PART NUMBER 2.The PART NAME 3.QUANTITY DESIRED 4.7he MODEL NUMBER-{As shown on Modei Plate)
SEND PART ORDERS ASPER INSTRUCTIONS ON THE FRONT PAGE

l Key Key L )
! No | Part No. | Desarj tivh No. | Part No. Description Description
t 47083 [ Steering Wheel 20 68584 | pacal, Dek Hangar, LH, as 49400 | Tire, Rear
2| 455838 | Roll Pin, 14 x 2% in. 21 52554 1 Spaeer aa 52908 | Mub, Rear Whee|
3 53228 | Shaft, Steering Wheel 22 36525 "E” Ring 41 1816¢€8 Bolt, Wheel
[ 4| 454565 | Roll Rin, 14 x 1% In, 23 | 52407 | Bearing, Front Spindle 42 19413247 | Locknuy, Hex, 5/16.15 The.
5 52428 | Pinjon 24 52717 | Front Axte Assembly 43 44448 | Snacer
6 §2405 | Bushing | 25 52389 | Front Spindie Assembly, R.H. 44 52648 | Bracket, Stabilizer
7 21970 Flatwasher, 1 In. 26 52576 | Tie Rod Assembly 45 1206838 Lockwasker, Spli:
l 8 2°682 | Flatwasher, % Iy, 27 642 | Flatwashar 48 35498 | Screw, Hax Washer Tap,
2| 27:184 | Locknus, Keps, 5/16-18 Thd, 28 49613 | Bushing S/16-1B x % In,
10 180177 | Screw, Hex Hd, %-13x 1% In, 23 24167 | -Valve Stem 47 122007 Seraw, Hex Hd, 5/16-18x 3 In.
E,‘ n 52406 Ecceniric, Steari ng Adjust 30 49401 Whesl, Front 48 122083 Screw, Hex Hd, 5/ 16-18x 2% in,
12 52382 | SBactor Gear 31 49398 | Tire, Front 49 | 120385 | wWasher
13 2265 | Washer az 120382 Lockwasher, Spiit, 3% In. 50 52938 | Key
{ 14 | 9414074 Locknut, %-13 Thd, 33 120369 | Nut, Hex, %-24 Th. 51 | Transaxte Peerless, Mudet 801
15 52376 | Drag Link Asssmbily 34 52330 | Frony Spindle Assembly, R.H. 52 20807 | Shoulder Bolt
18 124925 | Mut, hex Jam, 3624 Thd. 35 273326 § Zark, Grease, ¥-28 Thy, 53 52338 Bracket, Brake
| 17 21275 | Ball Joint Assembly 36 52403 | Boly, Front Axle Pivot
18 82639 | Brackel, Deck Hanger 37 52908 | Lug Mut, 7/ 16-20 Thd.
15 68583 | Decal, Deck Hanger, R.H. 38 49492 | Wheel, Rear




T LIGHT GROUND ENGAGING TRACTOR MODEL 3583-1200

— m

1]

o

o

o

o

E 3

o

Engine -

Periy =

-

I Ry, -
! Ref. ttam & =
Pags 18 c

| 3

| s 3
w
—
a

4 a
5 .
-
Ll
s m
-

‘ i
w
~
w
-1
~
o

i ®

1 ALL UNNUMEERED

ITEMS ARE INTERCHANGEABLE
WITH# GPPOSITE SIDE
Rel. ltem 51
Page 14
—_ — =
| o
I Tl
LIGHT GROUND ENGAGING TRACTOR MODEL 3583-1 200 - 2
Key Key Koy g
No, | Part No. Deseription No. | Part No. | Description No. | Pari No. n
1 52796 Bulkhead, Hoad 20 33200 | Key, Wx% x 1% In. 30 46802 |Carriage Boll, %-16 % 1% In. g
2 52775 Baffle, Engine 21 120383 Lockwasher, Spiit, 7716 In. Ll 52402 | Rod, Clutch
3 995338 Serew, Taptite, %-20 x 54 In. 22 123567 Seraw, Hax Hd., 7/16-20 x 1 In, 42 41529 | Jamau, %16 Thd. [«]
4 130884 Serew, Hex Hd, %4-20 x % In. 23 52842 | V-Belt 13 45602 | Washer o
| 5 120380 { Lockwasher, Spii, % In. 24 52858 Fulley, laput 44 120229 | Scraw, Hex Hd, 5/16-18 x % In. -
i1 41482 Press Cip 25 30 Key, Woodruff, ho. 606 45 28170 Spring -
7 Engine | See Fostnote Balow 28 22053 | Retaining Ring 45 138485 | Washer, Shakeproaf 3
8 | 941347 Lecknut, Hax, 5/16-18 Thd. 27 120228 Serew, Hex Hd., 5/16-18 x %2 In. 47 52685 Bracket, Stift Levar
9 52077 Exhaus: Tube 28 52847 Hiteh, Tractor 48 271184 Loeknut, Keps, 5/16-18 Thd.
1 1o 35287 | Screw, Hex Washer Hd., 2g 51297 | Spiing, Clutch 49 52869 | Shift Lever =
No. 8-32 x % In. 30 52395 Brake Rod 50 52860 | Stud, Gear Shift €
11 50861 Clip, Cable 31 120393 | Washer 51 29483 | Kncb, Shift Eever a
12 35258 | Screw, Taptite, No. 10-24 x % In. 32 48253 § Washer 52 20507 | Shoulder Boft a
13 52404 | Tube, il Drain a3z 121222 | Cotter Pin 53 52858 | Link, Shift 7]
14 47828 Cap, Oi. Drain Tube 34 41890 | Shoulder Bolt 54 123318 | Screw, Hex Hd, %4-28 x % In. -
15 271190 § Nut, Keps, 3-16 Thd. 35 | 9413534 Lecknut, Hex, 36-16 Thd. 56 996425 Flatwasher, ¥ In. 1.D. ;'
| 16 52482 Belt Guide 36 39659 Belt Retainer 56 120386 Flatwasher o
17 52401 Beit Guide 37 35374 | Pulley, {dler 57 48148 | Screw, Taptite, 3/8-16 x 1 In, -
18 | 122040 | Serew, Hex Hd, 5/16-18 x 1% n. 38 | 274517 | Washer
19 50782 3 Pulley, Ingine 39 52411 Idler Arm
-
j
Replacemznt engines and parts aie obtainalie from Engine Manutagturer’s authorized Service Stations who are|
alic to be contacted in regard 1o the Engine Warranty. See your Enginz Manual for lecaticn of these stations.

l o
-
al

l 2}
~

1 w
o«
~1
@
@

S1:68 PBBZ/28/90

S989CL642ThP+

TI3EdWYD 3NN

66/E0 3FOvd

ST1:60 POGZ/20/96

G9892L628TPP+

TT3HdWYO INNY

9-d

68/v@ 399d



n o
. —_— o O
HGHT GROUND ENGAGING TRACTOR MODEL 3583-1200 T8
o X
a8
Q
o &
=Y
<
a w
. fo =
" o
. -
=
e
N
B
hit
' M
x
N
3 &
a &
g« o
-
E]
o
-
= z
rd
m
Q
3
=
g
[
m
-
r
1 [
I 2
@
-3
%]
2]
~
| @
-]
I
el
>
o]
m
ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE I
15 WiTH OPPDSITE SID: T g
— — a3
—_ g
LIGHT GROUND ENGAGING TRACTOR MODEL 3583-1200 ) g
IS
Key Koy Kay o
No. | Pert No. | Description No. | PartNo. | Description No. | Part do. | Description o
- 2y s
1 52804 | Grille 20 52086 | Cable, Choke 40 62675 | Foot Pad, LN, =]
2 52272 | Seat 21 138489 | Washer, Shakeproof. 3 In. 41 52676 | Foot Pad, RH. *a
22 124025 dam Nut ) 42 122m7 Screw, Hex Hd, 5/16-18x 1% In| o
3 50352 | Lockaut, Flange, %-20 Thd. 23 44843 | Pad, Fuel Tank 43 52367 | Guids Suppart, Rear Mower Depk| =o
I 4 | 9424215 | Locknut, Hex, %-20 Tha, 24 | 52636 | Tank, Fuel 44 | 48500 | Guide, Rear, Mower Deck =7
5 50788 | Lanyard, Boed 25 49050 | Screw, Plastite 45 52568 | Brace, Fender Support -
& 36148 | Shoulder Bolt 26 47345 | Clamg, Fuel Line 46 896338 | Serew, Hex Hd, '4-20 x 5 In L
7 48900 | Screw. Hex Wa. Hd, %-20x1 In, 27 51211 | Tubing, Fual Line 47 53877 | Console : ’ N
8 50893 | Hood Assembly 28 41008 | Clamg, Fuel Ling 43 120386 | Flatwasher, Y In. 2
9 | 525689 | Gas Gauge 2 51452 | Retalring fiirg 49 | 51410 | Reflector 5
10 8482 | Shoulder Bolt 3 14 Spring, Return 50 | 81411 | Screw, Pan Hd, No. 8-18 =
1| £3447 | Laweh, Hood 31 [ 52400 | Rod, Brake-Clutch 51 | 53620 | Fonder assemiy ™ 58
| 12 | 585346 | Screw, Toptite, %-20 x 15 In, 32 68585 | Decal, Parking Brake 52 62332 | Spring, Seat 3@
13 63446 | Fin, Hood Latch 33 | 48180 | Rubber Pail, Pedal 53 | 49338 | Clip, Sem Spring ]
. 1 271166 Nut, Keps, No, 10-24 Thd. 34 52675 | Brake Pedal Assembly Bg 52345 | Mounting Bracket, Sea: H
15 | 9413447 Locknut, Hex, 5/16-18 Thd. 35 53327 | Malin Frame 55 120834 | Serew, Hex Hd, 5/1 ﬁ-iéx Yaln =
16 E25B6 | Dash Assembly 36 52336 | Bracket, Grille, LH. 656 120638 | Lockwasher, Split, 515 In, ' 3
17 | 35281 | Serew, Hex Hd, No.10-24x3%16] | 37 | 62334 | Braoket, Grille, R, 57 | 20507 | Shoulder Bolt ) ¢
18 39496 Knab, Throtile Control 38 120228 Screw, Hex Hd, £/16-18 x % In. &8 53905 Tab, Hoed Latet
19 52085 ! Throitle Control 33 52380 | Bracket, Axis Support, Front 59 45174 { Wide Flange Nut
L .
©
' >
=z
z
m
Q
p=3
=
g
w
m
—
—
]
-
ar
]
~1
\ o
~
0
o
T
>
: fool
: i
©
— - <
.
© w



86/082/20884 ©9:15 +441279726865 ANNE CAMPBELL PAGE 87/89
Feb 05 04 O1:11p Murray, Inc. 5153736798 p.9

1 s —

- LIGHT GROUND ENGAGING TRACTOR MODEL 3683-1200
29
28 b 30 10y |

s 2 3y | ,_.7

~ 1o \79\‘“5?'” e
76 W 73\’“44 Aw )Aﬁh
82 4 @
P 1
-
74 - \ 81 - & 83
73 A s
7 .
RED
13 |TEMS’:“F“‘E‘|’&‘¥:’?¢BHEA{ NGEABLE
67 WITH OPPOSITE [SIDE
<> <




06/02/2084 ©89:15 +441279726865 ANNE CAMPBELL
Fekh 05 Q4 01:11p Murray, Inc.

LIGHT GROUND ENGAGING TRACTOR MODEL 3583-1200

61537367498

PAGE

08/@9
p.10

-

21

Kny Kay
Neo. Part No. Descrintion No. Part No. Pescription
1 49330 V-Belt 48 120386 Flatwasher, 5/186 In.
2 120818 Sorow, Hex Hd. %-16 x 1% In, 48 53571 Chutse, Discharge
3 51134 Pulley, ldier 49 271184 Keps Nut, 5/16-18 Tha.,
4 493148 Belt Retainer 60 48316 Brake Lever Assembly
5 | 9413534 Locknut, %-16 Thd. (Includes kems 6 & 1)
[ 41471 Pad, Brake 81 68882 Decal, Meight Agjust
7 41601 Rivet 52 88542 Doeal, Caution
8 52112 Cluteh-Brake Arm Assembly 53 122007 Screw, Hex Hd, 5/16-18 % % In.
o | 51183 | Eyebor 54 | 51566 | Skid. A.H, 4
1G 19413447 Locknut. 5/76-18 Thd, 85 126358 Carriage Bolt, 5/16-18x 1 In.
11 35410 Spring 56 53037 Lift Cable
12 48331 Spring, Cluteh 57 49309 Mowar Dack
13 120228 | Screw, Hex Hd, 5/16-18 x % In. 58 50834 | Screw, Hex Washer Hd., Taptite,
14 122017 Screw, Hex Hd, 5716-18 x 1 In. 5/16-18 x % In.
15 s06e3 Brakes Rod ES 82911 Belt Guard. L.M,
16 48877 Nut, Switch 80 51438 Quilt Assarmbly
17 47517 Bracket, idler Arm 61 51445 Lacknut, Flange, 7/1620 Thd.
18 45878 | Washer, Bwiteh 82 446248 | Flatwasher, 11/16 n. [.D.
19 41204 | Switch 83 51442 Pulley, Quill
20 48851 Wire Assembly 64 51441 Spacer
21 41482 Press Clip 315} 49562 Bearing
22 47516 Shoulder Bolt 66 50818 Spacer 1ube
23 48676 Lift Support Plate 67 51439 | Saddle and Shaft Assembly
24 53697 Push Nut [:t:) 50088 Quill Casting
25 53815 | Pin, Pivat 58 50618 | Dust Shiald
26 50613 Bracket, Pivor 70 120393 Flatwasher
27 49059 Bar Hitch, Straight 7 49321 Skid, L.H.
28 8260 Halr Pint Cotler 72 120230 Carriage Bolt, 6/18.1H « 114 In.
29 47816 Fin, Clevis, Short 73 49312 Blade, 14% In,
30 48058 Bracket, Lock 4 2483 Formed Washer
31 52574 Bracket, Up Stap 758 20573 Screw. Hex Hd, %4-24 x 1 In.
32 53901 Screw, Hex Hd, Special, 76 42424 Support, Pivet Tube
%20 x 1% In. 77 29522 Pin, Clevis
23 46581 Spring, Cluteh Lavar 78 39404 | Clevis, Lift Cable
34 53694 Clutch Lever 79 120372 Nut, Square, %4-20 Thd.
35 46478 | Hand Grip 80 49322 Brace, Fivol Tube
36 §3248 Ouadrant 81 50092 Angle Bracket
37 271172 Keps Nut, ¥4-20 Thd, 82 51299 #vot Tube Assembly
38 49326 Clutch Cable 83 52864 Wheel
38 | 9424215 Locknut, 14-20 Thd. 84 23763 Axle, Dack Wheel
40 122052 | $erew, Hex Md, 5/16-18 x 13 In. 85 50027 | Lever, lleight Adfust
41 48320 | Support, Cable Pulley 86 20250 | Hand Grip, Height Adjust Lever
42 48332 Pin, %2 x 1 1A, 87 53246 | Spring, Height Adjust Lever
a3 39298 Pulley, Nyion . ag 120606 Serow, Mex Hd, 8/16-18 x 2% In.
44 121222 Cotter Pin, 3/32 x % In.
45 52912 Belt Guard, R.H.
a6 68662 Decal, Nu Step




B6/02/2004 B89:15 +441279726865 ANNE CAMPBELL

Feb 05 04 D1:12p Murray, Inc.

— LIGHT GROUND ENGAGING TRACTOR MODEL 3583-1200

6153736788

PAGE ©9/83

RED
= - RED/WHITE
BLUE

R'ED/WHITE

WIRING DIAGRAM

This diagram is designed
wiring diagram,

We recaommend that unle
qualified 10 make repai
trial system on thiz uniy
a competent repairman
or adjustments. If wiring
hanlksd up, ergine electr

AlL UNNUMBERED
{TEMS ARE INTERCHMANGEABLE
WITH OPPOSITE SIDE

Ls you are fully

to be used as 2

s on the elgc-
. you taka it to
for sueh work
is incorrectly
jcal systerm can

be damaged.
Key |. Key
No Part No. Description No. | Part No. Deascription
1 39463 Ammetet 21 45877 Nut {Lockett Switch [Part)
2 409897 Switch w./Knnb. Headlight 22 45878 Lockwasher (Lockout Switch Part)
3 40778 | Knot, Headlight Switeh 23 471204 | Switch, Lockaut
4 44745 | Switch, Ignition w/Keys 24 48851 Wire Assembly, Deck Switch
5 1385857 Lagkwasher {Switch Pari) 25 42071 Wire Azsembly, By-Fass
8 48140 | Locknut (Switch Part) 28 120368 | Locknut, Hex, 5/16-24 Thd.
7 48843 | Key, lgnition 27 138485 | \Washer, Shakeproof
8 45333 | Ignition Light 28 | 9424215 Locknut, bex, %-20 Thd.
k2] 63895 Wire Harness Assembly 28 121900 Serew, Hex M, 4a-2Q x 1 I
10 45211 Fuse 30 49734 Brackel, Switch Mounting
11 997208 Wing Nut, Nylock, *-20 Thd a1 63716 Solenovid
12 120386 Flatwasher, Vi In, 32 | 9413447 Locknut, Hex. B 18-18 Thd,
13 40243 Bracket. Batiery, Holg-Down 33 Engine Part
14 R71172 Nut, Keps, %4-20 Thd. 4 41482 Wire Chp, Press
1% 40092 Cop. Battery 13 52800 Lead Wire. Headligh
16 52936 Banery 36 EO668 Scraw, Hex'Wa Hd, No. 10-14 x = in.
17 126203 | Carriage Bolt. %:-20 x " In, 37 52873 | Saocket, Headlight
18 126218 Carriage Bolt. 5./16-18 x % In, a8 52671 Berzel, Headlight
19 271184 Nut, Keps, 8. 16-18 Thd. 32 52570 Lens, Headlight
20 40234 Battery Rod 40 52572 Bulb. Headlight

p-11



